
SPARE PARTS LIST 

CHAIN SAWS 

  GZ2700T 





CYLINDER , PISTON & CRANKSHAFT GZ2700T 

 

A  CYLINDER , PISTON & CRANKSHAFT 



CYLINDER , PISTON & CRANKSHAFT GZ2700T 

 

 

Ref Part No. Description Remark Q'TY KIT 

1 587863102 CYLINDER COMP  1  

2 590648401 PISTON   1   

3 590648501 RING,PISTON  2  

4 160041310 PIN   1   

5 126041320 RING  2  

6 587868001 GASKET   1   

7 587870402 GASKET  1  

8 587869001 CRANKSHAFT COMP   1   

9 550041410 BEARING  1  

10 110141340 WASHER   2   

11 369991871 PLUG NGK CMR6A 1  



CRANKCASE GZ2700T 
 

B  CRANKCASE 



CRANKCASE GZ2700T 

 

 

Ref Part No. Description Remark Q'TY KIT 

1 590153301 CRANKCASE ASSY  1  

2 590508001 FITTING   1 1 

3 587869501 BEARING  2 1 

4 8488AC2210 SEALING   2 1 

5 590266701 SCREW M5x20-T27 7  

6 587868701 HOSE   1   



MUFFLER GZ2700T 
 

C  MUFFLER 



MUFFLER GZ2700T 

Ref Part No. Description Remark Q'TY KIT 

1 587869601 MUFFLER COMP 1 

2 8488151400 BOLT M5x14-T27 1 



CARBURETTOR GZ2700T 
 

D  CARBURETTOR 



CARBURETTOR GZ2700T 

 

 

 

Ref Part No. Description Remark Q'TY KIT 

1 588662401 CARBURETOR ASSY WTA-39 1  

2  330681380 SCREEN   1   

3 590219101 COVER ASSY  1  

4  331081130 SCREW   1   

5 848CE00620 GASKET KIT  1  

6  330481140 GASKET   1 5 

7  330481150 DIAPHRAGM   1 5 

8  285081290 GASKET   1 5 

9 848HE081K0 DIAPHRAGM   1 5 

10 848CE081G0 COVER    1   

11 848L9581C0 SPRING  1  

12  331081240 SCREW   1   

13  331081250 PIN  1  

14  331081230 LEVER   1   

15  148081420 PLUG  1  

16  288081470 SCREW   3   

17 590219301 VALVE,THROTTLE  1  

18 590219401 SPRING   1   

19 590219501 SHAFT ASSY,THROTTLE  1  

20 590219701 LEVER   1   

21  263081460 SPRING  1  

22 577815701 SCREW   1   

23  114881390 RING  2  

24 848C5B80X0 WASHER   2   

25 579492401 NEEDLE,IDLE  1  

26  149181160 SPRING   2   

27 593804501 NEEDLE,HIGH SPEED  1  

28 T207581450 VALVE   1   

29  175181190 WASHER  1  

30 590219801 SPRING   1   

31 590219901 SHAFT ASSY,CHOKE  1  

32 848C8089D0 LEVER   1   

33  331081351 SCREW  4  

34 590237301 RING   1   

35  335681310 VALVE  1  



CLEANER GZ2700T 
 

E  CLEANER 



CLEANER GZ2700T 

Ref Part No. Description Remark Q'TY KIT 

1 588662401 CARBURETOR ASSY WTA-39 1 

2 588662501 LEVER,CHOKE 1 

3 587870701 AIR FILTER BOTTOM 1 

4 589205001 PLATE 1 

5 587871001 AIR FILTER HALF 1 

6 587870901 BOLT M5x45-T27 2 

7 521625602 GROMMET 1 

8 587871301 GROMMET 1 

9 587871101 INLET PIPE 1 

10 8488141200 BOLT M4x12-T27 2 

11 587887902 AIR FILTER COVER ASSY RED 1 11 

12 585697403 KNOB 1 

13 595526903 HOSE 2 

14  285081900 PUMP 1 

15 587880102 BRACKET 1 

16 587870602 CHOKE CONTROL 1 

17 587879901 COVER 1 



HOUSING GZ2700T 
 

F  HOUSING 



HOUSING GZ2700T 

 

 

 

Ref Part No. Description Remark Q'TY KIT 

1 587871506 HOUSING ASSY  1  

2 590153601 SHEET   1 1 

3 590153701 SHEET  1 1 

4 590153801 SHEET   1 1 

5 594066001 DUMPER  1 1 

6 577878603 CAP ASSY GRAY  1   

6 577878604 CAP ASSY BLACK 1  

7 589241301 GASKET   2 6 

8 503578901 HOLER  2 6 

9 590266501 SCREW M5x20-T27 4   

10 587872602 COVER  1  

11 587876501 AIR INTAKE   1   

12 587873101 LOOP  1  

13 587873201 BRACKET   1   

14 587872202 MUFFLER GUARD  1  

15 587887101 PLATE   1   

16 T220021230 BOLT  1  

17  261625211 CHAIN CATCHER   1   

18 8488251911 SCREW TP5x14-T27 1  

19 501904301 SCREW   1   

20  281053221 NUT  1  

21 501899401 GEAR   1   

22 501903501 WORM GEAR  1  

23 501905401 COVER   1   

24 590361001 WASHER  1  

25 576984002 SCREW TP4x12-T27 3   

26 587874002 COVER  1  

27 590266402 SCREW M4x14-T20 1   

28 590154403 FUEL HOSE ASSY  1  

29  185085300 FILTER   1   

30  284131280 COLLAR  1  

31 597866301 BREATHER   1   

32 514201402 GROMMET  1  

33 595526912 FUEL HOSE    1   

34  284137150 JOINT  2  

35 587860801 BRACKET   1   

36 590223901 SEALING  1  

37 576381301 HARNESS   1   

38 522847901 SCREW  1  

39  285021260 BREATHER   1   

40  284131410 SEALING  1  

41 587888402 LABEL   1   



CLUTCH & OIL PUMP GZ2700T 

G  CLUTCH & OIL PUMP



CLTUCH & OIL PUMP GZ2700T 

Ref Part No. Description Remark Q'TY KIT 

1 587873401 OIL PUMP ASSY 1 

2 587873902 COVER 1 

3 8488141200 BOLT M4x12-T27 2 

4 848870A000 WASHER 1 

5 587873801 HOSE 1 

6  331051310 BEARING 1 

7 587874102 OIL HOSE ASSY 1 

8 594706201 FILTER 1 

9 587874301 CLUTCH DRUM  - STANDARD 3/8P 6 TOOTH 1 

10 848C105121 CLUTCH ASSY 1 

11 T204151230 SPRING 3 10 

12 T204151210 PLATE 1 

13 576984002 SCREW TP4x12-T27 1 

587887201 CLUTCH DRUM  - OPTION 1/4P 8 TOOTH 1 



IGNITION SYSTEM GZ2700T 

H  IGNITION SYSTEM



IGNITION SYSTEM GZ2700T 

Ref Part No. Description Remark Q'TY KIT 

1 587874701 FLYWHEEL ASSY 1 

2 848C1471R1 PAWL 2 1 

3 848C1471S0 SPRING 2 1 

4 8488151200 SCREW 2 1 

5  285071151 WASHER 2 1 

6 587874902 IGNITION MODULE ASSY 1 

7 T207072210 CAP 1 6 

8  140072121 SPRING 1 6 

9 590154501 TUBE 1 6 

10 550072130 GROMMET 1 6 

11 550072150 SPACER 2 

12  482072150 BOLT M4x16-T27 2 

13 586246801 STOP SWITCH 1 

14 592756201 CORD,EARTH 1 

15 592756301 CORD,SWITCH 1 

16 588662701 TERMINAL 1 

17  165043230 NUT 1 



STARTER GZ2700T 

I  STARTER



STARTER GZ2700T 

Ref Part No. Description Remark Q'TY KIT 

1 587887402 STARTER ASSY 1 

2 587887502 HOUSING 1 1 

3 587875801 PULLEY 1 1 

4 587875901 SPRING 1 1 

5 587876001 RATCHET 1 1 

6 284175300 SPRING 1 1 

7  185075160 ROPE 3x890 1 1 

8 593587301 HANDLE 1 1 

9  114051230 WASHER 1 1 

10 8488251901 SCREW TP5x19-T27 1 1 

11 587876401 AIR CONDUCTOR 1 

12 8488251911 SCREW TP5x19-T27 3 

13 587888601 LABEL,STARTER 1 



BRAKE & CHAIN COVER GZ2700T 

J  BRAKE & CHAIN COVER



BRAKE & CHAIN COVER GZ2700T 

Ref Part No. Description Remark Q'TY KIT 

1 587887601 BRAKE ASSY 1 

2 587876901 JOINT ASSY 1 1 

3 267054411 ARM 1 1 

4 587877301 BRAKE BAND 1 1 

5 335624140 ROLLER 1 1 

6 589569901 SPRING 1 1 

7 587877502 COVER 1 1 

8 576984002 SCREW 4 1 

9 505197301 NUT 1 1 

10 591482801 PLATE 1 1 

11 587887002 HAND GUARD 1 

12 587872902 SPACER 1 

13 587873001 WASHER 1 

14 576984002 SCREW 1 

15 576984501 SPRING 1 

16 576984601 CATCH 1 

17 587888501 LABEL 1 



HANDLE GZ2700T 

22 

K  HANDLE



HANDLE GZ2700T 

Ref Part No. Description Remark Q'TY KIT 

1 587877802 FRONT HANDLE 1 

2 597864901 SCREW TP5x25-T27 1 

3 587878104 HANDLE( R) 1 

4 587878302 THROTTLE CONTROL 1 

5 335633321 SPRING 1 

6 587878604 THROTTLE LOCKOUT 1 

7 587878701 THROTTLE ROD 1 

8 587878801 LINK ARM 1 

9 587879001 RINK ROD 1 

10 592776301 COVER 1 

11 587887802 COVER,GRIP 1 

12 8488251911 SCREW TP5x19-T27 3 

13 589204903 IMPULSE HOSE L=65 1 

14 589204904 IMPULSE HOSE L=45 1 

15  284137150 JOINT 2 

16 501906204 ELEMENT 1 

17 8488251901 SCERW TP5x19-T27 1 

18 587880601 SPRING 1 

19 588989201 ELEMENT 1 

20 8488251601 SCREW TP5x16-T27 1 

21  284135120 BOLT 1 

22 587880303 WIRE 1 



ACCESSORIES GZ2700T 

L  ACCESSORIES



ACCESSORIES GZ2700T 

Ref Part No. Description Remark Q'TY KIT 

1 848CB22G25

848CB12A11
BAR 12SP 3/8P - STANDARD
BAR 12SP 1/4P - OPTION

1

1 

3 580703502

 331052210-50 

CHAIN 91PX 45E  - STANDARD
CHAIN 25AP 68E  - OPTION

1

1

4  361797110 PROTECTOR FOR 12 1 

5 595076701 TOOL SET 1 

6  334591110 BAG 1 5 

7 587243501 PLUG WRENCH 1 5 

8  267091150 DRIVER 1 5 

9  338191510 FILE φ5/32" 1 5 

10  338191530 GRIP FILE 1 5 

11 848C0096B0 STOPPER 1 

12 578289001 WRENCH T20xT25xT27 1 

13  335096240 GAUGE 1 

14  267096510 GUIDE 1 

15 590487801 SPIKE KIT 1 

16 8488251601 SCREW 2 15 

FOR 12

FOR 12 




